










WARNING
3031107

303115

W
AR

NI
NG

W
AR

NI
NG

























2

1







WARNING







10

13

13

15

23
22

21

20
19

23

22

21

20
19

18
24

8

2

1

9

7 14
14

56 4

12

16

4

411

17

11









25

22

17
18

1119

31 31

28

2911

11 27
30

26

20

21
12

11

11

24

13

14
16

10
30

23

1115

9

2

8

8

7
6 6

6

6

4
3

2

5

7

7

7

1

9

CRANKCASE ASSY. (2)











FAN SHROUD



OIL PUMP ASSY.

1

2

3

4

5

1

1

1

2

1

M150-1021000

M150-1020002

M150-1020001

M150-B-1003075

M150-1022000

CHAIN OIL PUMP

NUT FLANGE M6

SPROCKET OIL PUMP DRIVEN

BOLT M6X25

OIL PUMP SUB ASSY.

REF NO. REGD NO.DESCRIPTIONPART NO.

5

3
2

1

4

4

OIL PUMP ASSY.













18

12

30

3

22

28

24

4 26

22

26

20

10

14

2013
17

25
27

25

15

31
1

2

1

1

1

1

1

8
6

9

7
19

5
29

21

18

12

30

3

22

28

24

4 26

22

26

20

10

14

2013
17

25
27

25 23
11

15

31
1

2

2

1

1

1

1

1

8
6

9

7
19

5
16 29

21







1HEADLIGHT SET ***hardware not included















FIG.20 

REAR SWING ARM ASSY. UPPER 

23 

Q-38 

• I 

o@ 
7 

r1r--r '►,. 
3026 

31 

33 
34 



20

PARTS MANUAL

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40

9.220.012
8.010.042
7.020.001
8.020.045
8.010.041
9.300.012
9.200.012
6.000.026
9.220.010
9.106.022
9.220.006
9.110.045
8.010.076
9.600.655
7.010.029
2.000.062
9.112.060
9.220.012
8.030.001
7.010.008
8.020.013
9.108.016
9.710.195
8.010.025
7.020.024
9.220.008
9.108.020
8.040.004
6.000.064
9.108.030
6.000.065
8.040.003
8.020.082
9.108.040
9.300.005
9.600.512
9.220.008
7.020.026
6.000.051
6.000.042

1
1
1
1
1
1
1
1
1
3
3
1
1
2
1
1
2
2
2
8
4
4
1
1
2
6
2
2
2
1
2
2
4
2
2
2
4
2
2
2

LOCKING FLANGE NUT.     M12
WASHER. ENGINE MOUNT LINK
CUSHION. ENGINE MOUNT LINK
SPACER. ENGINE MOUNT LINK
COLLAR. ENGINE MOUNT LINK

NUT     M12
ENGINE MOUNT BOLT PLATE 
LOCKING FLANGE NUT.    M10
BOLT-WASHER    M6x22
LOCKING NYLON NUT.    M6
BOLT-WASHER    M10x1.25x45
COLLAR. ENGINE MOUNT BOLT PLATE   
SCREW. PAN    M6x55
COVER. ELECTRIC ASS'Y.
REAR SWING ARM ASS'Y. UPPER
BOLT-WASHER    M12x1.25x60
LOCKING FLANGE NUT.    M12
SWING ARM DOG BONE
BUSH. CON' ROD
SPACER. CON' ROD
BOLT-WASHER    M8x1.25x16
BOLT-WASHER    M10x1.25x195
COLLAR. ENGINE MOUNT
COVER. REVERSE LEVER
LOCKING NYLON NUT.    M8
BOLT-WASHER     M8x1.25x20
SPRING. CABLE
BRACKET. LEVER
BOLT     M8x30
LEVER. REVERSE, PARKING BRAKE
SPRING. LEVER
SPACER. LEVER
BOLT-WASHER     M8x1.25x40

SCREW. PAN     M5x12
LOCKING FLANGE NUT.     M8 
COVEV. LEVER. GREEN / BLACK 
ROD ADJUSTING. CABLE
PARKING BRAKE/REVERSE LEVER ASS'Y.

REAR SWING ARM ASS'Y. UPPER
REF NO. REGD NO.DESCRIPTIONPART NO.



FIG.21

20



PARTS MANUAL

21

6.000.157

8.010.122

9.220.016

9.106.012

8.020.173

9.220.008

9.108.040

8.020.056

4.000.055

6.000.024

N.L.A.

8.030.037

9.106.012

9.400.006

6.000.074

8.020.055

6.000.162

9.040.027

M150-3050354

6.000.151

7.010.033

8.040.013

N.L.A.

N.L.A.

9.108.040

REVERSE ASSY.

INTERNAL COLLAR REVERSE

LOCKING FLANGE NUT  M16

FLANGE BOLT   M6X12

REVERSE BRACKET

LOCKING FLANGE NUT  M8

BOLT STRAP, M8X1.25X40

AIR CLEANER CLAMP

AIR CLEANER ASSY.

CARBURETOR W/ELECTRIC CHOKE

EXTERNAL REVERSE  150CC ENGINE

MUFFLER RACK SUPPORT (m10 threads)

BOLT, M6X12

LOCKING WASHER  6

MUFFLER COMP. EX

BOOT CLAMP

SIDE CASE BOOT

MUFFLER JOINT NUT, M6

EX. PIPE GASKET

AIR CLEANER ELEMENT

CHAIN PROTECTOR, RR.

AIR CLEANER CLIP

AIR CLEANER DUCT

AIR CLEANER CLAMP

FLANGE BOLT, M8X1.25X40

9.110.020 Flange Bolt m10x20

















4

6

LOCK 




	Hammerhead dune buggy owner warranty info3.pdf
	Hammerhead Off-Road Warranty Policy
	Limited Warranty for Dune Buggies Only
	Hammerhead Off-Road Warranty Registration Form




